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LTE Band 66C / 15MHz+15MHz

Lowest Band Edge / 1RB0 and 1RB74

Highest Band Edge / 1RB0 and 1RB74
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1.710 GH2 1,740 GH2 100.000 kHz 172419 GHz 16.97 dBi -13.03 d8 1.781 GHz 1.790 GHz 1.000 MHz 1.78655 GHz -49.21 dam -36.21 dB
! ] ) i .
)i )i (] Ji ] i
E: m v
Ref Level 25,40 dBm  Offset 5,40 b Made Auto Sweep Ref Level 25.40 Bm  Offset 540 b Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 svgPwr @1 avgPwr
Limit ¢heck | SOURIGIE CHBEKABS ‘
20 BN RURTOUS_JLINE JABS. 20 A FFURIONS ) INE_ADS.] ‘
10 dee 10 d&
0 dem rﬂ_@ww T 0 B
10 | mecnduepetirer o | P A P s o)
oo \ / |
20 H | 20 1
-30 l r‘ o A It
r ] \ i)
J— i a0 d L R
LA i 7 g
-50 -50 df
-60 -60 df
-70 -70 df
Start 1.7 GHz 3003 pts Stop 1.74 GHz Start 1.75 GHz 3003 pts Stop 1.79 GHz
[Spurious Emissions Spurious Emissions
Range Low | Range Up | REW 1 Frequency | Power Abs | ALimit | Range Low | Range Up | REW 1 Frequency | Power Abs | ALimit [|
1.700 GHz 1,709 GHz 1.000 MHz 1.70818 GHz -35,37 dém 22,87 dB 1.750 GHz 1.760 GHz 100,000 kHz 1.76017 GHz -0.66 dbm -30.86 dB
1.709 GHz 1.710 GHz 300.000 kHz 1.70997 GHz -32.00 dBm -19.00 d8 1.78B0 GHz 1.781 GHz 300.000 kHz 1.78006 GHz -37.39 dém -24.39 dB
1.710 GH2 1,740 GH2 100.000 kHz 1.71094 GHz -0.42 dBi -30.42 d8 1.781 GHz 1.790 GHz 1.000 MH2 1.78105 GHz -36.60 dam -23.69 dB
! ] )
)jd J - )| J

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AB3

Page Number 1 A267 of A283
Report Issued Date : Jan. 05, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report Report No. : FG192317-02B

LTE Band 66C / 15MHz+20MHz
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Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99
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LTE Band 66C / 20MHz+5MHz

Lowest Band Edge / 1RB0 and 1RB24

Highest Band Edge / 1RB0 and 1RB24
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1.700 GHz 1,709 GHz 1.000 MHz 1.70850 GHz -48.01 dBm -35.01 d8 1.755 GHz 1.780 GHz 100.000 kHz 1.77392 GHz 16.98 dém -13.02 dB&
1.708 GHz 1,710 GHz 300,000 kHz 1.70906 GHz -53.71 dém -40.71dp 1.780 GHz 1761 GHz 300,000 kHz 176084 GHz -45.93 dbm -32.93de
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1.700 GHz 1,709 GHz 1.000 MHz 1.70899 GHz -37.05 dBm 24,05 db 1.755 Ghz 1.760 GHz 100,000 kHz 1.77624 GHz -1.68 dbm 3168 dB
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LTE Band 66C / 20MHz+10MHz

Lowest Band Edge / 1RB0 and 1RB49

Highest Band Edge / 1RB0 and 1RB49
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Range Low | Range Up | REW 1 Frequency | Power Abs | ALimit [|
1.75D GHz 1.780 GHz 100,000 kHz 1.75121 GHz 13.10 dbm 16,90 dB
1.780 GHz 1.781 GHz 300,000 kHz 1.78034 GHz -40.16 dBm -27.16 dB.
1761 GHz 1.790 GHz 1.000 MHz 1.78193 GHz -37.35 dém -24.35 dB
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1.708 GHz 1,710 GHz 300,000 kHz 170977 GHz -54.53 dém -41.53dp
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LTE Band 66C / 20MHz+15MHz

Lowest Band Edge / 1RB0 and 1RB74

Highest Band Edge / 1RB0 and 1RB74
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1.700 GHz 1,708 Ghz 1.000 MHz 170891 GHz 42,43 dbm -28.48 de
1.708 GHz 1710 GHz 500,000 kHz 1.70098 GHz -25,57 dBm -12.57 dB
1.710 GHz 1745 GHz 100,000 kHz 171110 GHz 13.65 dbm -15.35 dB
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Range Low | Range Up | REW 1 Frequency | Power Abs | ALimit [|
1.745 GHz 1.780 GHz 100,000 kHz 1.74621 GHz 13.82 dbm 16,18 dB
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1761 GHz 1.790 GHz 1.000 MHz 1.78131 GHz -35.00 dém -23.00 dB
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1.700 GHz 1,709 GHz 1.000 MHz 1.70704 GHz -51.26 dBm -38.26 dB 1.745 GHz 1.780 GHz 100.000 kHz 1.76404 GHz 16.80 dBm -13.20 dB&
1.708 GHz 1,710 GHz 500,000 kz 1.70905 GHz -52,18 dém -38.18 dB 1.780 GHz 1761 GHz 500,000 kHz 176079 GHz -52.88 dm -39.88 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG192317-02B

LTE Band 66C / 20MHz+20MHz

256QAM

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99
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1.700 GHz 1,708 Ghz 1.000 MHz 170895 GHz 33,44 dBm -30.44 de
1.708 GHz 1710 GHz 500,000 kHz 1.70098 GHz 26,51 dBm -13.51 d8
1.710 GHz 1750 GHz 100,000 kHz 171110 GHz 13.54 dbm -15.46 dB
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1.74D GHz 1.780 GHz 100,000 kHz 1.74130 GHz 13.26 dbm -16.74 dB
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1.700 GHz 1,709 GHz 1.000 MHz 1.70689 GHz -48.43 dBm -35.43 dB
1.708 GHz 1,710 GHz 500,000 kz 170931 GHz -51.34 dém -38.34 db
1.710 GH2 1,750 GH2 100.000 kHz 1.72888 GHz 19.67 dBi -10.33 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG192317-02B

Conducted Spurious Emission

LTE Band 66C / 5MHz+20MHz QPSK Lowest
Channel / 1RB24 and 1RB0

LTE Band 66C / 5MHz+20MHz QPSK Middle Channel

/ 1RB24 and 1RB0

Spectrum = [ spectrum _
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Rangelow | RangeUp | RBW | Fr | Powerabs | Alimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1,000 GHz 1,000 MHz 973.05595 MHz -52.75 dBm -39.75 dB 30.000 MHz 1.000 GHz 1.000 MHz 925.10495 MHz -52.51 dBm -39.51 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.69668 GHz -43.04 dBm -30.04 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.41577 GHz -52.86 dBm -39.86 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,51798 GHz -51.28 dém -38.28 dB 1.790 GHz 3.000 GHz 1,000 MHz 2,63934 GHz -51.54 dém -38.54 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.90942 GHz -47.50 dBm -34.50 dB 3.000 GHz 5.000 GHz 1.000 MHz 693292 GHz -47.48 dBm -34.48 dB
9.000 GHz 13,000 GHz 1,000 MHz 1211736 GHz -46.55 dBm -33.55 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.64704 GHz -46.52 dBm -33.52 dB
12.000 GHz 18,000 GHz 1,000 MHz 17.66524 GHz -41.73 dém -28.73 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.68148 GHz -41.83 dém -28.88 de
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30.000 MHz 1,000 GHz 1,000 MHz 937.70865 MHz -52.66 dBm -39.66 0B
1.000 GHz 1,700 GHz 1,000 MHz 1.58158 GHz -53.05 dBm -40.05 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,63652 GHz -51.35 dam -38.35 de
3.000 GHz 9,000 GHz 1,000 MHz 6.91452 GHz -47.47 dBm -34.47 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,12236 GHz -46.50 dBm -33.59 dB
12.000 GHz 18,000 GHz 1,000 MHz 17.66274 GHz -41.78 dém -28.78 dB
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SPORTON LAB.
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Report No. : FG192317-02B

LTE Band 66C / 10MHz+15MHz QPSK Lowest
Channel / 1RB49 and 1RB0

LTE Band 66C / 10MHz+15MHz QPSK Middle
Channel / 1RB49 and 1RB0
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RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 938,19340 MHz -52.94 dBm -39.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 946.91904 MHz -52.71 dBm -39.71 d&
1.000 GHz 1,700 GHz 1,000 MHz 1.69983 GHz -35.25 dBm -22.25 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69493 GHz -52.33 dbm -39.33 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,98811 GHz -53.02 dam -20.02 de 1.790 GHz 3.000 GHz 1.000 MHz 1.79262 GHz -50.20 dém -37.20 de
3.000 GHz 9,000 GHz 1,000 MHz 6.99542 GHz -48.27 dBm -35.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91042 GHz -47.42 dBm -34.42 dB
9.000 GHz 13,000 GHz 1,000 MHz 1284277 GHz -49.78 dém -36.76 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,10436 GHz -46.67 dBm -33.67 d&
13.000 GHz 18,000 GHz 1,000 MHz 16.76364 GHz -48.64 dBm -35.64 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.65857 GHz -41.96 dBm -26.96 dB
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1.790 GHz 3,000 GHz 1,000 MHz 2,52685 GHz -51.26 dam -38.26 de
3.000 GHz 9,000 GHz 1,000 MHz 6.95792 GHz -47.50 dBm -34.50 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG192317-02B

LTE Band 66C / 10MHz+20MHz QPSK Lowest
Channel / 1RB49 and 1RB0

LTE Band 66C / 10MHz+20MHz QPSK Middle
Channel / 1RB49 and 1RB0

Spec
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30.000 MHz 1,000 GHz 1,000 MHz 960.97701 MHz -52.72 dém -39.72 dB 30.000 MHz 1.000 GHz 1.000 MHz 964.37031 MHz -52.60 dBm -39.60 d&
1.000 GHz 1,700 GHz 1,000 MHz 1.69143 GHz -40.06 dBm -27.06 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.61727 GHz -52.85 dbm -39.85 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,62079 GHz -51.31 d&m -38.31 de 1.790 GHz 3.000 GHz 1.000 MHz 2.63410 GHz -51.41 dém -38.41 de
3.000 GHz 9,000 GHz 1,000 MHz 6.96792 GHz -47.36 dBm -34.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94692 GHz -47.15 dBm -34.15 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,10886 GHz -46.58 dBm -33.56 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,15536 GHz -46.51 dBm -33.51 d&
13.000 GHz 18,000 GHz 1,000 MHz 17.68143 GHz -41.83 dBm -28.83 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.65940 GHz -41.79 dBm -26.7% di
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30.000 MHz 1,000 GHz 1,000 MHz 947.88856 MHz -52.73 dém -39.73 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.61447 GHz -52.97 dBm -39.97 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79101 GHz -47.78 dam -34.76 de
3.000 GHz 9,000 GHz 1,000 MHz 6.95642 GHz -47.44 dBm -34.44 dB
9.000 GHz 13,000 GHz 1,000 MHz 1212786 GHz -46.52 dBm -33.52 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.68398 GHz -41.78 dBm -28.76 dB
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SPORTON LAB.
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Report No. : FG192317-02B

LTE Band 66C / 15MHz+10MHz QPSK Lowest

Channel / 1RB74 and 1RB0

LTE Band 66C / 15MHz+10MHz QPSK Middle
Channel / 1RB74 and 1RB0

Spec = [ spectrum
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RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 928.98301 MHz -52.67 dem -39.67 dB 30.000 MHz 1.000 GHz 1.000 MHz 892,62619 MHz -52.91 dBm -39.51 d&
1.000 GHz 1,700 GHz 1,000 MHz 1.69703 GHz -30.86 dBm -17.86 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -51.95 dBm -38.95 dB
1.790 GHz 3,000 GHz 1,000 MHz 2.53249 GHz -51.61 d&m -38.61 de 1.790 GHz 3.000 GHz 1.000 MHz 2,51475 GHz -51.35 dém -38.35 de
3.000 GHz 9,000 GHz 1,000 MHz 6.89793 GHz -47.20 dBm -34.20 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.908592 GHz -47.34 dBm -34.34 d&
9.000 GHz 13,000 GHz 1,000 MHz 10.65704 GHz -46.46 dBm -33.46 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.67454 GHz -46.61 dBm -33.61 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.67607 GHz -41.40 dBm -28.40 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.67399 GHz -41.75 dBm -26.75 di
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LTE Band 66C / 15MHz+10MHz QPSK Highest
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30.000 MHz 1,000 GHz 1,000 MHz 994,91004 MHz -52.85 dem -39.85 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.69943 GHz -51.52 dBm -38.62 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,50709 GHz -51.34 dam -38.34 de
3.000 GHz 9,000 GHz 1,000 MHz 6.97192 GHz -47.35 dBm -34.35 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,13736 GHz -46.50 dBm -33.50 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.66357 GHz -41.87 dBm -28.87 dB
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LTE Band 66C / 15MHz+15MHz QPSK Lowest LTE Band 66C / 15MHz+15MHz QPSK Middle
Channel / 1RB74 and 1RB0 Channel / 1RB74 and 1RB0
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30.000 MHz 1,000 GHz 1,000 MHz 954, 15040 MHz -52.49 dBm -39.40 0B 30.000 MHz 1.000 GHz 1.000 MHz 984.24538 MHz -52.68 dBm -39.68 d&
1.000 GHz 1,700 GHz 1,000 MHz 1.69598 GHz -30.70 dBm -17.70 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.69598 GHz -45.24 dBm -32.24 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,51112 GHz -51.54 dam -38.54 de 1.790 GHz 3.000 GHz 1.000 MHz 2.51112 GHz -51.07 dém -38.07 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.89793 GHz -47.31 dBm -34.31 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98142 GHz -47.60 dBm -34.60 d&
9.000 GHz 13,000 GHz 1,000 MHz 1213586 GHz -46.54 dBm -33.54 dB 9.000 GHz 13.000 GHz 1.000 MHz 1212786 GHz -46.35 dBm -33.35 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.65690 GHz -41.76 dBm -28.76 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.65482 GHz -41.92 dBm -26.92 di
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3.000 GHz 9,000 GHz 1,000 MHz 6.90892 GHz -47.40 dBm -34.40 dB
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SPORTON LAB.
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Report No. : FG192317-02B

LTE Band 66C / 15MHz+20MHz QPSK Lowest
Channel / 1RB74 and 1RB0

LTE Band 66C / 15MHz+20MHz QPSK Middle
Channel / 1RB74 and 1RB0

Spec

Ref Level 0.00 dém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 5.40 de Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit Jheck PARS
i SPURIOLIS INE _ABS PASS INE _ABS PABS
-10 Qe+
SPURIOUS_LINE_ABS_
-20 dBm
-30d -30 dB
-40d -40 dB
LY e Y
" - P WW AL ww
S0 s 50 dB =t i e
a4 1
-60 dBm -60 dBm
-70 dBm 70 dBm
-80d -80 dB
a0d -390 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions [Gpurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 994,42520 MHz -52.50 dem -39.50 dB 30.000 MHz 1.000 GHz 1.000 MHz 951,03198 MHz -52.76 dBm -39.76 d&
1.000 GHz 1,700 GHz 1,000 MHz 1.69633 GHz -30.07 dBm -17.07 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69423 GHz -43.85 dBm -30.85 dB
1.790 GHz 3,000 GHz 1,000 MHz 2.62240 GHz -51.53 dam -38.53 de 1.790 GHz 3.000 GHz 1.000 MHz 2,50830 GHz -51.48 dém -38.48 de
3.000 GHz 9,000 GHz 1,000 MHz 6.73994 GHz -47.36 dBm -34.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.75794 GHz -47.44 dBm -34.44 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,10436 GHz -46.72 dBm -33.72 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,11086 GHz -46.45 dBm -33.45 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.67149 GHz -41.88 dBm -28.86 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.98871 GHz -41.73 dBm -26.73 di
. -— e ——]
L JU J L ). { U J q i wa

LTE Band 66C / 15MHz+20MHz QPSK Highest
Channel / 1RB74 and 1RB0

Spectrum

Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PAES
SPURIOUS LINE _ABS PA
-10 ddRfE—% &
S_LINE_ABS_
30d
40d
, wwm
s0d -
)
-60 dBm
-70 dBm
-80d
-s0d
Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 940,13243 MHz -52.48 dBm -30.46 0B
1.000 GHz 1,700 GHz 1,000 MHz 1.60817 GHz -52.36 dBm -39.86 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79101 GHz -29.58 dam -16.56 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.93542 GHz -47.37 dBm -34.37 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,00236 GHz -46.50 dBm -33.50 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.66149 GHz -41.87 dBm -28.87 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG192317-02B

LTE Band 66C / 20MHz+5MHz QPSK Lowest LTE Band 66C / 20MHz+5MHz QPSK Middle Channel
Channel / 1RB99 and 1RB0 / 1RB99 and 1RB0
Spec = [ spectrum _
Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit Jheck PARS
-10 ddRE W'I—'I\KHHH INE_ABS DASS INE_ABRS DPARS
SPURIOUS_LINE_ABS_
-20 dBm
-30d -30 dB
-40d -40 dB
od et A s MM s e - WA NEPD V. ot Mt
o’
-60 dBm -60 dBm
-70 dBm 70 dBm
-80d -80 dB
-s0d -390 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions [Gpurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 964.37031 MHz -52.67 dem -39.67 dB 30.000 MHz 1.000 GHz 1.000 MHz 956.61419 MHz -52.60 dBm -39.60 d&
1.000 GHz 1,700 GHz 1,000 MHz 1.69283 GHz -36.40 dBm -23.40 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68863 GHz -52.50 dbm -39.50 dB
1.790 GHz 3,000 GHz 1,000 MHz 267522 GHz -51.46 dam -38.46 de 1.790 GHz 3.000 GHz 1.000 MHz 2,63047 GHz -51.45 dém -38.45 de
3.000 GHz 9,000 GHz 1,000 MHz 6.97292 GHz -47.42 dBm -34.42 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -47.24 dBm -34.24 d&
9.000 GHz 13,000 GHz 1,000 MHz 1210786 GHz -46.55 dBm -33.65 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,11936 GHz -46.50 dBm -33.59 d&
13.000 GHz 18,000 GHz 1,000 MHz 17.67315 GHz -41.81 dBm -28.81 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.65649 GHz -41.81 dBm -28.81 dB
— — e ——]
L JU J L ). { U J q i wa
3 03:31:08

LTE Band 66C / 20MHz+5MHz QPSK
Channel / 1RB99 and 1RB0

Highest

Spectrum

8:11:01

Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PAES
SPURIOUS LINE _ABS PA
-10 ddRfE—% &
S_LINE_ABS_
30d
o M
4 i, Y eV
:.E;uln-f al =
-60 dBm
-70 dBm
-80d
-s0d
Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 925.58971 MHz -52.74 dBm -39.74 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.69983 GHz -52.15 dBm -39.15 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79343 GHz -36.56 dam -23.56 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.92192 GHz -47.37 dBm -34.37 dB
9.000 GHz 13,000 GHz 1,000 MHz 1210286 GHz -46.51 dBm -33.51 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.66232 GHz -41.73 dBm -28.73 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG192317-02B

LTE Band 66C / 20MHz+10MHz QPSK Lowest LTE Band 66C / 20MHz+10MHz QPSK Middle
Channel / 1RB99 and 1RB0 Channel / 1RB99 and 1RB0
Spec = [ spectrum _
Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit Jheck PARS
-10 ddRE W'I—'I\KHHH INE_ABS DASS INE_ABRS DPARS
SPURIOUS_LINE_ABS_
-20 dBm
-30d -30 dB
-40d -40 dB
-50 di AP . - s S0 dB o, g s Mﬂw
vt e 3 1 =
-60 dBm -60 dBm
-70 dBm 70 dBm
-80d -80 dB
-s0d -390 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions [Gpurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 996.84908 MHz -52.79 dem -39.79 dB 30.000 MHz 1.000 GHz 1.000 MHz 873.72064 MHz -52.72 dBm -39.72 d&
1.000 GHz 1,700 GHz 1,000 MHz 1.69248 GHz -36.98 dBm -23.98 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.61202 GHz -53.02 dBm -40.02 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,95182 GHz -51.56 dam -38.56 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.62926 GHz -51.50 dém -38.50 de
3.000 GHz 9,000 GHz 1,000 MHz 6.92192 GHz -47.41 dBm -34.41 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.76094 GHz -47.32 dBm -34.32 d&
9.000 GHz 13,000 GHz 1,000 MHz 1214336 GHz -46.50 dBm -33.60 dB 9.000 GHz 13.000 GHz 1.000 MHz 1200236 GHz -46.63 dBm -33.63 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.69857 GHz -42.00 dBm -29.00 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.67149 GHz -41.39 dBm -26.3% di
-— -— e ——]
L JU J L ). { U J q i wa

LTE Band 66C / 20MHz+10MHz QPSK Highest
Channel / 1RB99 and 1RB0

Spectrum

Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PAES
-10 ﬂﬁHP _"I-'l\l(l(lll‘; INE_ABS PASS
S_LINE_ABS_
30d
o —Y
So0d | P, e e, st
-60 dBm
-70 dBm
-80d
-s0d
Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 987.63868 MHz -52.74 dBm -39.74 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.69458 GHz -48.92 dBm -35.92 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79020 GHz -44.55 dam -31.55 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.90042 GHz -47.42 dBm -34.42 dB
9.000 GHz 13,000 GHz 1,000 MHz 1211686 GHz -46.70 dBm -33.70 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.69773 GHz -41.76 dBm -28.76 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG192317-02B

LTE Band 66C / 20MHz+15MHz QPSK Lowest
Channel / 1RB99 and 1RB0

LTE Band 66C / 20MHz+15MHz QPSK Middle
Channel / 1RB99 and 1RB0

Spec

Ref Level 0.00 dém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 5.40 de Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit Jheck PARS
10 ddRR INE_ABS PASS INE_ABS pARS
| SPURIOUS_
-20 dBm
-30d -30 dB
-40d -40 dB
; | Y ww Y " T _— I «_WMM VeV
-50 sod 1 = e
-60 dBm
70 dBm
-80d -80 dB
-s0d -390 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Bpurious Emissions
RangelLow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 863.05597 MHz -52.71 dBm -39.71 dB 30.000 MHz 1.000 GHz 1.000 MHz 978.42829 MHz -52.57 dBm -39.57 d&
1.000 GHz 1,700 GHz 1,000 MHz 1,69213 GHz -35.38 dBm -22.38 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -40.79 dBm -27.79 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,63531 GHz -51.35 dBm -38.35 de 1.790 GHz 3.000 GHz 1.000 MHz 1.79706 GHz -49.90 dBm -36.90 de
3.000 GHz 9,000 GHz 1,000 MHz 6.96392 GHz -47.38 dBm -34.38 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.76394 GHz -47.51 dBm -34.51 dB
9.000 GHz 13,000 GHz 1,000 MHz 1211586 GHz -46.55 dBm -33.55 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.66204 GHz -46.54 dBm -33.54 dB
13.000 GHz 18,000 GHz 1,000 MHz 1767024 GHz -41.73 dBm -28.73 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.66982 GHz -41.84 dBm -26.84 di
— — e ——]
L JU J L ). { U J q i wa

LTE Band 66C / 20MHz+15MHz QPSK Highest
Channel / 1RB99 and 1RB0

Spectrum 'y
Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PAES
SPURIOUS LINE _ABS PA
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o M A
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 977.94353 MHz -52.52 dém -39.82 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.68863 GHz -51.91 dBm -38.91 dB
1.790 GHz 3,000 GHz 1,000 MHz 2.95674 GHz -51.40 dam -38.40 de
3.000 GHz 9,000 GHz 1,000 MHz 6.99642 GHz -47.47 dBm -34.47 dB
9.000 GHz 13,000 GHz 1,000 MHz 1214636 GHz -46.47 dBm -33.47 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.67565 GHz -41.86 dBm -28.86 dB
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SPORTON LAB.
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Report No. : FG192317-02B

LTE Band 66C / 20MHz+20MHz QPSK Lowest LTE Band 66C / 20MHz+20MHz QPSK Middle
Channel / 1RB99 and 1RB0 Channel / 1RB99 and 1RB0
Spec = [ spectrum _
Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit Jheck PARS
-10 ddfE—§BURIOLS | INE_ABS PASS _10 ddRR INE_ABS pARS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions [Gpurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 912.01649 MHz -52.54 dBm -39.54 dB 30.000 MHz 1.000 GHz 1.000 MHz 975.51974 MHz -52.50 dBm -35.5¢ d&
1.000 GHz 1,700 GHz 1,000 MHz 1.69143 GHz -34.55 dBm -21.65 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -37.57 dBm -24.57 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79060 GHz -45.56 dam -32.56 dB 1.790 GHz 3.000 GHz 1.000 MHz 1.79585 GHz -50.96 dBm -37.96 de
3.000 GHz 9,000 GHz 1,000 MHz 6.92542 GHz -47.36 dBm -34.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98392 GHz -47.49 dBm -34.48 d&
9.000 GHz 13,000 GHz 1,000 MHz 12,12136 GHz -46.56 dBm -33.66 dB 9.000 GHz 13.000 GHz 1.000 MHz 1213386 GHz -46.65 dBm -33.65 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.68190 GHz -41.77 dBm -28.77 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.67107 GHz -41.75 dBm -26.75 di
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LTE Band 66C / 20MHz+20MHz QPSK Highest
Channel / 1RB99 and 1RB0

Spectrum

Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 935.28486 MHz -52.87 dem -39.87 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.59418 GHz -52.39 dBm -39.89 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,63813 GHz -51.70 d&m -38.70 de
3.000 GHz 9,000 GHz 1,000 MHz 6.93542 GHz -47.47 dBm -34.47 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,10586 GHz -46.47 dBm -33.47 dB
13.000 GHz 18,000 GHz 1,000 MHz 17.67524 GHz -41.98 dBm -28.96 dB
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Report No. : FG192317-02B

Frequency Stability|
Test Conditions LTE Band 66C (QPSK) / Middle Channel Limit
BW 20+20MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0022
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0010
10 Normal Voltage 0.0025
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0002
20 Battery End Point 0.0021
Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.45 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International (Kunshan) Inc. Page Number - A283 of A283

TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56AB3

Report Issued Date : Jan. 05, 2022

Report Version

: Rev. 01
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Report No. : FG192317-02B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

. . Temperature : 22~23°C
Test Engineer : Levi Zhuo - —
Relative Humidity : 41~42%
LTE Band 2 / 20MHz / QPSK
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (H)
(dB) (dBm) (dB) (dBi)
3741 -56.22 -13 -43.22 -68.48 2.64 14.90 H
5613 -54.51 -13 -41.51 -66.37 2.94 14.80 H
Middle 7488 -54.26 -13 -41.26 -64.03 3.39 13.16 H
3741 -55.22 -13 -42.22 -67.48 2.64 14.90 \%
5613 -55.72 -13 -42.72 -67.58 2.94 14.80 \%
7488 -54.09 -13 -41.09 -63.86 3.39 13.16 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK
Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (H)
(dB) (dBm) (dB) (dBi)
1664 -50.03 -13 -37.03 -57.00 1.58 10.70 H
2496 -61.68 -13 -48.68 -69.93 2.102 12.50 H
Middle 3330 -62.15 -13 -49.15 -71.04 2.856 13.90 H
1664 -45.25 -13 -32.25 -52.22 1.58 10.70 \%
2496 -57.78 -13 -44.78 -66.03 2.10 12.50 V
3330 -62.37 -13 -49.37 -71.26 2.86 13.90 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK
Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant'enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (H)
(dB) (dBm) (dB) (dBi)
5052 -49.79 -25 -24.79 -60.00 3.03 13.24 H
7580 -49.39 -25 -24.39 -58.84 3.56 13.01 H
Middle 10100 -61.62 -25 -36.62 -71.14 3.92 13.44 H
5052 -46.23 -25 -21.23 -56.44 3.03 13.24 \Y;
7580 -45.82 -25 -20.82 -55.27 3.56 13.01 V
10100 -62.00 -25 -37.00 -71.52 3.92 13.44 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 12/ 10MHz / QPSK

Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galrl (HV)
(dB) (dBm) (dB) (dBi)
1406 -44.28 -13 -31.28 -51.25 1.58 10.70 H
2110 -57.08 -13 -44.08 -65.33 2.102 12.50 H
2812 -61.11 -13 -48.11 -70.00 2.856 13.90 H
Middle 3516 -60.94 -13 -47.94 -69.40 2.689 13.30 H
1406 -45.95 -13 -32.95 -52.92 1.58 10.70 \Y;
2110 -53.18 -13 -40.18 -61.43 2.10 12.50 \Y;
2812 -59.48 -13 -46.48 -68.37 2.86 13.90 V
3516 -60.78 -13 -47.78 -69.24 2.69 13.30 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13 /5MHz / QPSK
Frequency ERP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1560 -57.56 -42.15 -15.41 -60.19 1.09 5.87 H
2340 -55.45 -13 -42.45 -57.85 1.37 5.92 H
Middle 3120 -59.65 -13 -46.65 -63.54 1.64 7.68 H
1560 -61.24 -42.15 -19.09 -63.87 1.09 5.87 \%
2340 -57.31 -13 -44.31 -59.71 1.37 5.92 V
3120 -59.76 -13 -46.76 -63.65 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
Frequency ERP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1552 -63.80 -13 -50.80 -66.43 1.09 5.87 H
2336 -62.18 -13 -49.18 -64.58 1.37 5.92 H
Middle 3112 -60.03 -13 -47.03 -63.92 1.64 7.68 H
1552 -58.59 -13 -45.59 -61.22 1.09 5.87 \%
2336 -61.02 -13 -48.02 -63.42 1.37 5.92 vV
3112 -59.59 -13 -46.59 -63.48 1.64 7.68 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 66 / 20MHz / QPSK

Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galrl (HV)
(dB) (dBm) (dB) (dBi)
3471 -59.01 -13 -46.01 -69.75 2.604 13.34 H
5208 -37.07 -13 -24.07 -47.58 3.011 13.52 H
Middle 6948 -56.54 -13 -43.54 -66.74 3.271 13.47 H
3471 -58.54 -13 -45.54 -69.28 2.604 13.34 \Y;
5208 -38.39 -13 -25.39 -48.90 3.011 13.52 \Y;
6948 -56.55 -13 -43.55 -66.75 3.271 13.47 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
CA_5B / 10MHz + 10MHz / QPSK
Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (H)
(dB) (dBm) (dB) (dBi)
1654 -67.46 -13 -54.46 -74.43 1.58 10.70 H
2482 -63.72 -13 -50.72 -71.97 2.102 12.50 H
Middle 3306 -62.58 -13 -49.58 -71.47 2.856 13.90 H
1654 -66.54 -13 -53.54 -73.51 1.58 10.70 \%
2482 -62.00 -13 -49.00 -70.25 2.10 12.50 \%
3306 -62.82 -13 -49.82 -71.71 2.86 13.90 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
CA_66B / 10MHz + 10MHz / QPSK
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (H)
(dB) (dBm) (dB) (dBi)
3492 -60.50 -13 -47.50 -71.24 2.604 13.34 H
5238 -58.32 -13 -45.32 -68.83 3.011 13.52 H
Middle 6984 -57.45 -13 -44.45 -67.65 3.271 13.47 H
3492 -61.33 -13 -48.33 -72.07 2.604 13.34 \%
5238 -58.92 -13 -45.92 -69.43 3.011 13.52 \%
6984 -56.77 -13 -43.77 -66.97 3.271 13.47 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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CA_66C / 20MHz + 20MHz / QPSK

Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HV)
(dB) (dBm) (dB) (dBi)
3471 -60.98 -13 -47.98 -71.72 2.604 13.34 H
5208 -58.99 -13 -45.99 -69.50 3.011 13.52 H
Middle 6948 -57.23 -13 -44.23 -67.43 3.271 13.47 H
3471 -61.46 -13 -48.46 -72.20 2.604 13.34 vV
5208 -58.76 -13 -45.76 -69.27 3.011 13.52 \
6948 -57.60 -13 -44.60 -67.80 3.271 13.47 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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